
©2020 Copyright Kappers Fabricating, Inc.   All rights reserved Page 1

Plow Mount		 PART #106145

Item # Qty. Description
1 1 Plow Mount

2 1 Skid Plate

3 1 Hardware Kit (HK-382)

3.1 3 M10 - 1.25 x 30 Hex Flange Bolt

3.2 2 M6 - 1.00 x 30  Hex Flange Bolt

3.3 2 M6 - 1.00 x 20 Hex Flange Bolt

3.4 6 1/4” Flat Washer

Kit Components:

Yamaha Wolverine X2

1

2

3.1

3.4

3.2

3.3

Figure 1



©2020 Copyright Kappers Fabricating, Inc.   All rights reserved Page 2

Note: Make sure all hardware needed to complete this 
mount is in the package. Thoroughly read through and 
understand the instructions before installing.

1.	 Remove OEM skid plate by removing bolts (A) as 
shown in Figure 2.

2.	 Remove bolts (B) from lower portion of front  
bumper shown in Figure 3.

3.	 Hold Skid Plate (2) in place lining up access hole 
with drain plug in front differential and secure 
rear of Skid Plate (2) using bolts (3.3) as shown in       
Figure 4.

4.	 Slide front of Plow Mount (1) between the front 
bumper and frame of the machine as shown in     
Figure 5. 

5.	 Using washers (3.4) as a spacer, place 3 wash-
ers   between Plow Mount (1) and Skid Plate (2) at 
the two rear mounting holes of Plow Mount (1) as 
shown in Figure 1.

6.	 Secure rear of Plow Mount (1) using bolts (3.2) as 
shown in Figure 5.

7.	 Secure front of Plow Mount (1) and lower portion of 
front bumper using bolts (3.1) as shown in Figure 6.

8.	 Tighten all hardware evenly.

INSTALLATION INSTRUCTIONS
Figure 2

Figure 3

Figure 4

Figure 5
Figure 6

A

Access Hole

B

3.3

2

1

3.1

3.2


